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Product licence Company Product Active

Number Name Name Ingredients
00165/0128 Whitehall Laboratories Ltd Advill Extra Strength Tablets Ibuprofen 400-000 mg

00174/0193 Stiefel Laboratories (UK) Ltd Solugel

00201/0210 Schering Plough Ltd Intron A Injection 18
MlU/vial

Benzoyl Peroxide 4-000 ww

Interferon Alfa-2b (rbe) 18000-000 KIU

00203/0025 Carter Wallace Ltd

00242/0309 Janssen-Cilag Limited

00287/0010 Torbet Laboratories Ltd

00289/0312 Approved Prescription
Services Limited

Curash Anti-Rash Baby
Powder

Nebilet Tablets 5 mg

Fam-Lax Tablets

Maize Starch 25-OOOww
Purified Talc 49.500 ww
Zinc Oxide 25-OOOww

Nebivolol Hydrochloride 5-450 mg

Powdered Rhubarb 27 500 mg
Yellow Phenolphthalein 120-000 mg

Kaplon 12-5 Captopril 12.500 mg
Captopril Tablets BP12-5 mg

00289/0313

00289/0314

Approved Prescription
Services Limited

Approved Prescription
Services Limited

Kaplon 25, Captopril Tablets Captopril 25 mg
BP2Smg

Kaplon 50, Captopril Tablets Captopril SO mg
BPSOmg

Indications

For the relief of mild to moderate
pain including rheumatic and
muscular pain, backache,
headache, toothache, migraine,
neuralgia, period pains and for the
relief of the symptoms of cold and
flu.
Pharmacy Medicine

For the treatement of mild to
moderate acne yulgaris.
Pharmacy Medicine

Hepatitis B: Treatment of adult
patients with chronic active
hepatite B, who have markers for
viral replication eg., those who are
positive for HBV-DNA, DNA
polymerase or HBeAg, Chrome
Hepatitis C/Non-A, Non-B:
Reduction of disease activity in

Date of
Authorisation

2nd August
1996

29th May 1996

30th July 1996

hepatitis C/Non-A, Non-B who
have elevated liver enzymes
without liver decompensation.
Studies in these patients
demonstate that INTRON A
Injection therapy can produce
normalisation of serum ALT,
clearance of serum HCV RNA and
improvement in liver histology.
Current clinical experience in
patients who remain on INTRON
A Injection therapy for 12-18
months indicates that a higher
proportion of patients
demonstrated a sustained response
after longer durations of therapy
than those who discontinued
therapy after six months. Hairy
Cell Leukaemia: Treatment of
adult patients with chronic
myelogenous leukemia. Multiple
Myeloma: As maintenance therapy
in patients who achieved objective
remission on induction therapy.
Non-Hodgkin's Lymphoma:
Adjuvant treatment of high
tumour burden follicular
lymphoma (Stage TH or IV) in
combination with appropriate
chemotherapy, such as a CHOP-
like regimens. AIDS-Related
Kaposi's Sarcoma: Treatment of
patients who have no history of
opportunistic infection.
Condylpmata Acuminata:
Intralesional treatment of
condylomata acuminate in
patients who do not respond
satisfactorily to other treatment
modalities.
Prescription Only Medicine

For the treatment of nappy rash
and Other mild inflammatory skin
conditions in babies.
General Sates List

Treatment of essential
hypertension.
Prescription Only Medicine

Symptomatic Relief from
constipation.
General Sales List

Hypertension Captopril is
indicated for the first line therapy
of mild moderate hypertension. In
severe hypertension captopril
should be used where standard
therapy is inappropriate or
ineffective. Congestive heart failure
Captopril is indicated for the
treatment of congestive heart
failure. It should be used in
conjunction with diuretics and,
where appropriate, digitalis.
Myocardial infarction Captopril is
indicated following myocardial
infarction in clinically stable
patients with asymptomatic and
symptomatic left ventricular
dysfunction to improve survival
and to prevent recurrent episodes.
Determination of cardiac function
by echocardiography or
radionuclide ventriculography
should be undertaken prior to
initiation of preventedve treatment
with captopril in post myocardial
infarction patients.
Prescription Only Medicine
SeePL/00289/0312.
Prescription Only Medicine

SeePL/00289/0312.
Prescription Only Medicine

3rd May 1996

9th May 1996

22nd May 1996

6th August
1996

6th August
1996

6th August
1996


